
Methods for Cost-Effective Rehabilitation
of Private Lateral Sewers

Collection Systems

02-CTS-5 main.qxd  4/26/06  2:39 PM  Page 1 (2,1)



 

 
 
 
 
 
 

 
METHODS FOR COST-EFFECTIVE 

REHABILITATION OF 
PRIVATE LATERAL SEWERS  

 
 

 
by: 

 
Raymond L. Sterling  
Jadranka Simicevic 

Trenchless Technology Center, Louisiana Tech University 
 

Ahmad Habibian 
Rick Nelson 

Black and Veatch, Inc. 
 

Roger L. Tarbutton 
Johnson County, KS 

 
Alan Johnson 

Wade and Associates, Inc. 
 
 
 
 

2006 
 
 
 
 

 

02-CTS-5 



 
ii 

The Water Environment Research Foundation, a not-for-profit organization, funds and manages water quality 
research for its subscribers through a diverse public-private partnership between municipal utilities, corporations, 
[...]
                                                 
 
4  The cost included removal and disposal of sewage, removal and cleaning or disposal of carpet, wallpaper, 

wallboard, insulation, and other materials; disinfection; and drying. 
5  A legal agreement, under the jurisdiction of the U.S. court system, entered into by the agency and the federal 

Environmental Protection Agency (U.S. EPA) and/or the state Environmental Protection Division for violations of 
the federal Clear Water Act. 

6 A significant harm determination considers the presence of actual harm, threat of significant harm, the failure to 
report and whether the illegal conduct appears to be part of a trend or common attitude in the regulated 
community. The culpable conduct factor considers the history of repeated violations, whether the conduct was 
deliberate, concealment or falsification of records, and operation of the business without the required permits. 

7 An example of a criminal case is a knowing violation of the CWA by the former superintendent of the WWTP in 
Bay City, MI. The violation was connected to the discharging of untreated sewage sludge into the Saginaw River 
in August 1996, and causing the falsification of CWA records in June 1997. He was sentenced to six months 
imprisonment and six months of home confinement, and was also ordered to pay a $6,000 fine and a $300 special 
assessment. (U.S. EPA, 2002d). This was not, however, an SSO case. 



 
1-6 

funds to local environmental improvement projects that the city would perform. (U.S. 
EPA, 2004b);  

♦ City of Baltimore, MD, ordered to pay a $600,000 civil penalty (U.S. EPA, 2002a); 
♦ City of Toledo, OH, ordered to pay a $500,000 civil penalty (U.S. EPA, 2002b); 

♦ Knoxville Utilities Board, TN, ordered to pay a $334,000 civil penalty (U.S. EPA, 2004c). 

In addition, many states have intiaited efforts to permit sewer systems and require 
specific program elements targeted at SSO reduction and prevention.  

An example of a different kind of expense related to SSOs is the cost of disposing of the 
sewage from surcharged manholes and/or lift stations during storms, which is performed to avoid 
imminent SSOs when wet weather flows become very large. This is usually performed with 
tanker trucks and can be very expensive. In Sarasota, FL, for example, such trucks dispose of 
about 4,000 gal in about two hours (loading the sewage, driving to another system that is not 
surcharged, and unloading)—the efficiency depends on the distance that the sewage has to be 
transported. The cost of operating the trucks in this agency is approximately $100/hr, and several 
trucks are needed concurrently during heavy storms (Ray, 2005). 

1.2.2 Hydraulic Overloading of Lift Stations and WWTPs  
Lift Stations. Lift stations are typically designed with two or more main pumps of the same size 
and one standby pump that operates only when one of other pumps is out of service. The main 
pumps together should be capable of pumping peak wet weather sewage flows, whereas typically 
fewer main pumps are needed to pump average daily flows (often one pump only is sufficient). 
However, with large I/I in the system, the main pumps often cannot pump the extreme wet 
weather peak flows and the standby pump has to be used to prevent the occurrence of an SSO. In 
contrast, some lift stations are designed without a specific standby pump, e.g. with two identical 
pumps that work alternatively for most of the time while pumping average daily flows. Both 
pumps run together if one cannot handle the extreme wet weather peak flows. 

Whichever is the case, when all pumps in the lift station operate simultaneously, the 
increased cost of pumping shows immediately as a short-term expense. Also, because the pumps 
operate at or near their full capacity for a longer time, the useful life of the pumps is shortened, 
as they need to be replaced sooner, and this shows as a long-term cost. In cases where the 
standby pump is used on a regular basis, such operating practices take away from the Class I 
reliability required for this pump, which is a legal problem. 

An example of hydraulic overloading of a lift station is shown in Figure 1-2. Peak wet 
weather flows greatly exceed average dry weather daily flows. The lift station in question 
(Olympia, WA) has two identical pumps with a design capacity of 475 gpm each (actual pump 
capacities were tested to be 403 and 435 gpm). At wet weather flows of over 1,500 gpm, SSOs 
occur—there were at least two such events in winter 2001. As discussed above, the expected 
useful life of the pumps is shortened by the need to deal with excess flows during heavy rain 
events and there is an additional direct cost of pumping although it is hard to estimate this cost of 
pumping (Lu, 2005). 

Although it is very hard to estimate shortening of the life of standby pumps (because this 
is so dependent on the amount of I/I and the amount of rain the area receives), a rough guess can 
be made based on a record of usage of these pumps annually. For example, the worst situation in 
Virginia Beach, VA, indicates that a standby pump is used about 200 hours per year, which 



Methods for Cost-Effective Rehabilitation of Private Lateral Sewers 1-7

could take away about two years or 10% off the pump life. The real problem is that these pumps 
operate against very high pressures, which provides high wear on a pump. It is possible under 
these conditions that pump life could be cut as much as 50% (Schlobohm, 2005). 

 
Figure 1-2. Pumping Flows at Black Lake Lift Station (City of Olympia, WA).  

Wastewater Treatment Plants (WTTPs). The most obvious problem from excessive I/I at 
WWTPs is the increased operating costs from treating unnecessarily large volumes of diluted 
sewage annually. This can be a significant cost, however, the problem is more complex than this. 
Peak wet weather flows present a huge challenge for the treatment of wastewater and the quality 
of final effluent is often significantly degraded at some point in time as a result of peak flows. In 
particular, biological processes are sensitive to the change in quantity/quality of influent and this 
is exactly what I/I does—bringing much larger flows of sewage to the plant, often diluted several 
times compared to dry weather conditions. Treating such flows can disrupt the biological 
processes for a long period of time8. 

An example of hydraulic overloading of a WWTP is shown in Figure 1-3. The plant in 
question is a regional plant that treats the flow from a collection system that is not fully 
separated. One portion of the system, the combined sewer in the downtown area, brings 
excessive inflow during rainfall storms and is accountable for the large spikes in the graph. 
However, the remainder of the collection system, which is a nominally separated sanitary sewer 
system, also exhibits significant RDI/I (Lu, 2005). 

                                                 
 
8 During peak flows, solids within the system tend to move from the aeration basin to the secondary clarifier at a 

higher rate than they can be returned. This condition results in an increase in the quantity of sludge in the clarifier 
and negatively affects the facility performance. 



 
1-8 

 
Figure 1-3. Treatment Plant Flow Example. 

In practice, peak wet weather flows at WWTPs have been handled in several ways: 
♦ Bypassing the treatment plant—The worst option because an illegal SSO is created. In the 

Indianapolis metropolitan area, for example, more than one billion gallons of untreated 
sewage are discharged over a period of around 31 days a year because the WWTPs cannot 
handle the typical wet weather flows (Dorfman, 2004). 

♦ Applying a blending technique—Following the primary treatment, the flow in excess of 
the capacity of biological unit is diverted and blended with the flow that had passed 
through the biological unit. Blending has historically been authorized by the federal 
government, however, certain EPA regions now declare it to be an illegal bypass or 
prohibit the technique unless the WWTP has equalization basins (AMSA, 2003). 

♦ Treating peak flows—The biological processes are often disrupted for long periods after 
the storm event. This also implies having oversized facilities installed, which is expensive, 
with underutilization of invested capital. 

♦ Storing peak flows off-line and treating them later  
♦ Designing processes to deal with the peak flows only—A parallel process (a satellite 

WWTP) is constructed to treat only the peak wet weather flows. With less treatment, the 
construction cost of such a WWTP is rather low (can be less than 50% of the cost of the 
conventional biological plant per volume of wastewater treated), however the operating 
cost when in use is higher (about 20% more than the conventional system, per volume of 
wastewater treated) due to the use of chemicals9 (Booker, 2000).  

An example of the problems caused by treating peak flows is the WWTP in Pittsburgh, 
PA (Table 1-4). Operating problems due to I/I can be summarized as follows: Peak flows stress 
the final clarifiers, and effluent quality during peak events depends on the mixed liquor Sludge 
Volume Index (SVI). If less than 100, the treatment biology is preserved and the effluent quality 
is degraded but decent. If the SVI is over 100, the mixed liquor biology is lost resulting in poor 
quality effluent. The wet weather operating problem actually results in more acute treatment 
problems during “dry weather”. While this sounds illogical, during dry weather, all treatment 
tanks have to be kept in service to be ready for sudden wet weather. That results in excess 
detention time for adequate biodegradation of wastewater components and a low Food to 
Microorganism ratio (F/M), which leads to additional operating problems (Miskis, 2005). 

                                                 
 
9 These plants rely on chemical coagulation, flocculation and rapid separation. 



Methods for Cost-Effective Rehabilitation of Private Lateral Sewers 1-9

Table 1-4. Donaldsons Crossroads WWTP (Pittsburgh, PA). 

Design flow: 1.2 mgd  
Ave DWF: 0.6 mgd 
Ave WWF: 1.2 mgd  

Peak WWF: 7.0 mgd  
SSOs: None at the WWTP10 

Cost of treatment: $2.18/1,000 gal of wastewater processed (includes infiltration) 
$4.27/1,000 gal of water consumed (excludes infiltration) 

Annual quantity treated: 390 mg (2004) 
 
Treatment: 
6 Screening  
6 Extended aeration 
6 Secondary clarification 
6 Disinfection/Dechlorination 
6 Post Aeration 

 

  
 

An example of on-site storage is at the LOTT Alliance’s Budd Inlet Treatment Plant in 
Olympia, WA (Table 1-5). The plant utilizes equalization (EQ) basins with 2.25 mg maximum 
capacity to eliminate significant impact on the biological treatment by capturing the “slug” 
loadings of high flows to the plant from diluted wet weather flows (up to four times compared to 
average dry weather flows) or any discharges that may cause process upset or pass-through to the 
receiving waters. There is some incidental separation of solids in the EQ basins but their primary 
function is to act as a shock absorber. All flows entering the facility are fully treated. In addition 
to the EQ basins, unused treatment basin capacity is used for temporary storage. The number of 
unused basins available depends on the set up of the plant for the desired season11. For instance, 
out of a total of four 1st anoxic basins at the plant, typically three are online, leaving one, with a 
capacity of 585,000 gallons, available for storage in the event of a storm (Butti, 2005). 

                                                 
 
10  SSOs occur only in the collection system: about four to five in wet years, and one or less in dry years 
11  The NPDES permit allows the LOTT Alliance Budd Inlet Treatment Plant to operate in two different modes 

dependent upon the season. In the wet weather season (Nov 1- Mar 30), there is no Total Inorganic Nitrogen (TIN) 
requirement of 3mg/l, so a conventional activated sludge treatment can be utilized (the internal recycle and 1st 
anoxic basin are not utilized). In the dry weather season (Apr 1- Oct 31), the monthly average TIN requirement of 
< 3 mg/l has to be met i.e. Biological Nutrient Removal (BNR) is applied using all treatment processes listed in 
Table 1-5. 

 



 
1-10 

Table 1-5. LOTT Alliance (Olympia, WA). 

Design flow: 17 mgd 
Ave DWF: 9.43 mgd (ave daily flow in Jun 2004—month with min average) 

Peak WWF: 13.20 mgd (ave daily flow in Jan 2004—month with max average) 
Peak Hourly Flow (Permitted): 55 mgd 

CSOs: None (Last CSO event was in 1991) 
Cost of treatment: $1.10/1,000 gal (2004) 

Annual quantity treated (2004): 3,815 million gal 
 
Treatment: 
♦ Screening  
♦ Primary Clarification 
♦ 1st Anoxic Zone 
♦ 1st aeration zone 
♦ 2nd Anoxic Zone  
♦ Final Aeration 
♦ Secondary clarification 
♦ Disinfection (Ultraviolet)   

 

An example of facility for storing peak flows is a reservoir under construction at the 
Marigold Pump Station in Victoria, B.C., Canada (Figure 1-4). This below-grade, reinforced 
concrete storage facility will provide off-line storage during peak wet-weather events. The 
capacity of the facility is 5,000 m3 (1.3 mg). 

 
Figure 1-4. Peak Flow Storage Facility (Victoria, B.C., Canada). 

A schematic diagram of a separate WWTP constructed to deal only with peak flows is 
shown in Figure 1-5 (Booker, 2000). This approach has been selected in Salem, OR, where the 
existing conventional WWTP (Table 1-6) is overloaded during wet weather and a new peak load 
WWTP (Table 1-7) is being built to serve over the next 30 years while the system-wide I/I 
control program is taking place. The plant will be completed in 2007. It is expected that the plant 
will operate six times per year and that the operating time will vary from a few hours to several 
days.  



Methods for Cost-Effective Rehabilitation of Private Lateral Sewers 1-11

 
Figure 1-5. Separate WWTP to Treat Peak Flows Only.  

Table 1-6. Willow Lake Water Pollution Control FacilityThe Existing Conventional WWTP (City of Salem, OR). 

Design flow: 155.0 mgd 
Ave DWF: 32.5 mgd 
Ave WWF: 53.5 mgd 

Peak WWF: 155.0 mgd (315 mgd peak hour flow) 
SSOs: On average six times per year— however, a blending technique is applied 

Cost of treatment: $2.70/1,000 gal 
Annual quantity treated: 13,140 mg 

Treatment: 
♦ Screening  
♦ Primary sedimentation  
♦ Extended aeration  
♦ Chemical phosphorus precipitation  
♦ Secondary clarification  
♦ Disinfection 

 

 
 

Table 1-7. Peak Excess Flow Treatment Facility (PEFTF)—A Satellite WWTP under Construction (City of Salem, OR). 

Design flow: 60 mgd  
Peak WWF: 50 mgd (expected to be diverted to this plant) 

Cost of treatment: Unknown at this time, assumed higher than at the conventional WWTP 
Annual quantity treated: 300 mg (expected) 

Treatment: 
♦ Screening 
♦ Coagulent injection 
♦ Mixing 
♦ High rate clarifier  
♦ UV disinfection   

 

1.2.3 Importance of Addressing Sewer Lateral Issues 
The problems described in previous paragraphs and the consequences resulting from 

them clearly show that dealing with SSOs, additional volumes of sewage, and treatment 
problems caused by peak flows is an important task. The next question that must be answered by 
each community is to what extent excess flow due to I/I must be removed from the system 
instead of merely accommodating it in the treatment process. This, in turn, leads to the subject of 
this report which is how important laterals are in their contribution to I/I and/or system problems 



 
1-12 

and how to approach an effective program to remove private sources of I/I and to rehabilitate 
defective sewer laterals. Although the exact extent of the blame placed on laterals for these 
problems varies from case to case, laterals often play an important role in exacerbating I/I related 
problems and must be dealt with effectively to reach an acceptably complete solution. For 
example, a 1999 survey of 316 municipalities nationwide found that 69% had problems with I/I 
from private property and almost half believed that 5-50% of their I/I originated on private 
property (WEF, 1999). Chapter 2.0 provides additional data collected as part of the survey 
conducted for this report. 

It is important to understand that while defective laterals in any one neighborhood may 
generate only a moderate amount of I/I, this amount becomes an integral component of the total 
I/I in the sewer system. The “minor” I/I from many tiny sub-basins can thus be responsible for 
increasing downstream flows in sewer pipes over their capacity—causing SSOs and backups, 
having lift-stations and WWTPs pump and treat unnecessarily large volumes of diluted sewage, 
and disturbing the treatment of sewage at WWTPs. The defective sewer laterals in sub-basins 
can be the reason why larger sewer trunks are constructed and WWTPs and lift stations need to 
be upgraded. Defective sewer laterals can limit the ability of the wastewater collection system 
and WWTPs in one community to service its growing population and its future needs and thus 
may be confining for the community growth. For all these reasons, it is important to deal with 
sewer laterals in proper manner—to have them inspected, to determine how much they really 
contribute to the problems, and to rehabilitate them as appropriate and necessary. The rationale 
for such programs may be either because either this is a cost-beneficial alternative to solving 
systemwide problems or simply because a sound and leak-free sewer lateral is what is required 
by regulation and by good practice in sewer design and operation. 

1.3 Unique Features of Sewer Laterals 

Sewer laterals can be connected to the sewer mainline in the street (Figure 1-6) or a sewer 
easement pipe. Although usually illegal, various drains, downspouts, sump pumps, etc. can be 
found connected to the laterals letting stormwater and/or groundwater into the sewer system. 
Lateral pipes are often found cracked or broken, with roots pushing their way into the pipes 
through joints and thus opening them further. Water often can migrate along the outside of lateral 
and mainline pipes allowing leaks to migrate from one joint or leaking section to another if only 
a portion of the system is sealed. 

 
Figure 1-6. Typical Layout of Sewer Laterals. 



Methods for Cost-Effective Rehabilitation of Private Lateral Sewers 1-13

Sewer laterals have some unique features compared to sewer mainlines, which are 
important when organizing and performing activities such as pipe inspection or rehabilitation: 

♦ Small diameters—These pipes are most often 4” or 6” in diameter.  
♦ Diameter changes—There is commonly a diameter change at the foundation or property 

line, for example from 4” to 6”. 
♦ Multiple bends with multiple fittings for cleanouts, etc.  
♦ Flat and shallow pipes—Laterals often have a minimum slope and are laid as shallow as 

possible in the existing topography until close to the mainline. 
♦ Often constructed by local plumbing contractors with little or no inspection. 
♦ Limited access to pipes—These pipes usually have no access points other than through the 

mainline connection or a cleanout. Sometimes they can be accessed from inside the house.  
♦ Defective connections with the mainline—Often there is a “break-in” installation 

(“hammer tap”) or the lateral protrudes into the mainline (Figure 1-7). Also, the 
connection to the mainline is often broken because of ground settlement over time.  

♦ Misaligned and/or open pipe joints—Mortar used to seal the joints between pipe sections 
deteriorates or was not fully installed in the first place. 

♦ Many bells at the pipe joints are cracked and/or displaced 
♦ Laterals often pass close to trees either on private property or at the edge of the 

roadway—roots can follow the outside of the sewer pipe until they find a joint to enter. 